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<+ PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

PARTS CATALOG #080512 REV.

GEAR IS COLOR CODED
GOLD & BLACK

0

40 | 00103 | BELLEVILLE WASHER, M 28OS IO 44D TS INCLLIED WITH AB 30K INIT AND ]
A4 1 094305 | PLATE GUIDE (13 INCHES) IS AVAILABLE TO ADD ON AB 930 LNITS (PN 098355) 4/ L = 0
A3 1091915 | SCREW, LOW HD. 10-24 x .50 | 2 v TTEM 444 1S CUT 10 13" LENGTH
42094984 | GUIDF BAR ! 28 | 094936 | TIE BAR 1 141 091811| #10-24 % 1/4 SET SCREW 4
Al 091649 | SHOULDER SCREW, 1/4 x [-1/4 | 2| | 27 | 092601 | SAFETY STICKER 1 13 | 091802| #3-48 X 174 FLAT HD SCREW | =
AD | 095566 | KOLORMATE K1T | | 26 002460 | 13" METERING ROLLER W/B 1 121082233 | (COMPRESSION SPRING *
25 1001907 | #6-32 X 3/8 PHILLIPS HD SCW | [1 | 092290 | BACKING PLATEKIT (L & R) |1
B {09203 | TAB * 241092303 | SHOLLDER SCREW, SEAL PLATE | = 10 ]092370| SEAL SET (L & R) 1
37 {004997 | BRACKET, NOZILE x 23 | 092304 | GUIOE PIN x 9 | 09209]| FCCENTRIC 2
3 | 092415| THRUST WASHER * 22 | 092604 | COVER NDZZLE * B | 004092 | NETERING GALGE ,
35 001949 | SPRING PIN * 21 1092431 | WAVE WASHER 2 7 1082007| SPRING, COMPRESSION 2
U (091997 | OSC. RETAINING CLIP x 20 | 092470 | 13" FORM ROLLER W/B 1 6 | 004001 | [SCILLATOR POST 2
33 | 091965 | OSC. RETAINING WASHER x 19 | 092940 | GEAR CLUTCH ASSY, AB 8980 | ! 5 1094995 | TIE PLATE 1
32 | 091117| OSC. DRIVE SHAFT FOLLOWER | 18 | 004987 | 1.D. STICKER (AB 990) 1 4| 098750 | BRACKET NOZILE ASSEMBLY 1
31| 092259 | TAB SPRING COVER * [7 1091853 | #10-32 x 1.12 SOC. HD. SCREW| 6 3 001219| POLLER ALIGNMENT BLOCK 2
30 | 092236| TAB SPRING x 16 | 092401 | BEARING (5000 « 2| 094934 | END FRAME, L H, 1
29 1091319| OSCILLATIR, 13-1/4", HARD | ! 15 091813 | #10-24 X 1/2 SET SCREW 2 || 094993| END FRAME, R.H. !
TTEMH PART # DESCRIPTTIN nTyl | TTEMH PART # DESCRIPTINN nryl [ TTENE| PART # DESCRIPTIIN ny




AB 9800/79900 BRACKET KIT: P/N 094780 PARTS CATALUG #090512 REV

x  TTENS MARKED ARE PART OF AN DLTLINED SLBASSEMBLY.

«+ THIS STUD IS LISED IN PLACE OF LTEM 4 ON SOME
NEWER PRESS MIDELS,

EXISTING ABD WASHER sxx CALIBRATED BOTTLE AND DISPENSING VALVE ASSEMBLY

ARE NOT INCLLDED WITH BRACKET KIT, PN 094760,

33, | 094986 | TUBING, 1/2 T.D. ! 22, | 091934 | E-RING, 5/16 Z [1. ] 093814 | SHOULDER BOLT 2
32, | 092750 | ADAPTER BASE ASSY ! 1. | 093794 | ABD FORM LINK ASSY ! 10, | 093543 | BRACKET ECCENTRIC 2
31, | 091943 | 3/32 x | ROLL PIN | 0. | 093564 | [PERATION STICKER ! g, | 091980 | 7/16-20 NUT |
40, | 093787 | POSITIVE STOP ASSY ! 19, 1 092765 | O-RING * 8. | 093612 | BEARING BOLT SLEAVE |
29, | 093809 | POSITIVE STOP BOLT ! 18, | 092760 | DISPENSING VALVE ASSY ok 7, | 093612 | BEARING BOLT !
8. | 092740 | BOTTLE VALVE ASSY | [7. 1 092771 | ROUND CALIBRATED BOTTLE 4k 6. | 093816 | ECCENTRIC SHAFT BUSHING /
27, | 093799 | ABD SHORT LINC | 16, | 091895 | 1/4-28 x 3/8 BUTTON HEAD SCREW] 3 5. [ 091910 | 9716 (OLLAR 2
/6. | 091995 | E-RING, ¥/8 2 15, | 081875 | 1/4-20 x 3/8 SOC HO CAP SCREW | 1 4, | 093613 | DETENT STWD |
23, | 091936 | SPACER WASHER / 14, | 091867 | 1/4-20 x 1/2 HEX HEAD SCREW 4 3. | 093805 | BOLT RETAINER ASSY /
24, | 093801 | ABD LING LINC ! 13, | 093811 | TORSTON SPRING | 2. | 090910 | L.H. MOONTING BRACKET ASSY |
23 | 0BIBI6 | #10-24 x 3/8 BUTTON HD CAP SCw| 2 12, | 094987 | STID, DETENT, 5/16 THREAD | [. | 090920 | R.H. MOUNTING BRACKET ASSY |
[TEM | PART NO| DESCRIPTION OTY.| | ITEM | PART ND DESCRIPTION OTY.| | ITEM | PART ND DESCRIPTIIN 7Y,



20

27
r

PARTS CATALOG #090512 REV, O

D @/\ 13
1 > S— 1y g [4
& 15
4 )
24 , =
o 15 L & 2
« THESE ARE ONLY LSED ON MOTORIZED ®
DAMPENER RETROFIT. 2 L -1
28 | 091799 | #6-92 x /2 SOC HO CAP SCREW | 7
J1 | 081978 | WASHER, FLAT / 18 | 094978 | R.H. BRACKET, SUPPIRT | 9 | 094975 | WIRE GUARD ASSY, A8 3800 |
2o | 091964 | #6-32 LOCK NUT Z [7 | 091855 | #10-32 x 5/B FLAT HEAD SCREW | 2 8 1093602 | L.H. GUARD SUPPCRT BKT |
25 | 04134 | SWITCH BAR ! 16 | 094136 | SPACER / 7| 093609 | ASSY, LOCKOUT |
2| 094133 | ADJUSTING FOOT 2 15 1091832 | 1/4-20 NIT 2 6 | 092370 | KOMPAC SEAL SET !
23 | 094132 | BACKING PLATE, CWIRE GUARD) 3 14| 091951 | WASHER, FLAT 3 5 | 093555 | KOMPAC WRENCH 2
22 | 091816 | 10-24 x 3/8 BUTTON HD CAP SCW | B 13 | 091859 | 1/4-20 x 374 BUT HO (AP SCREW | 2 41 090755 | 4732 T-IRENCH !
21| 094977 | L.H. GUARD SUPPIRT | 12| 091842 | #10-32 x 58 SOCKET HD CAP SCW| 8 3| 092778 | KOMPAC SYRINGE |
20 | 094972 | R.H, GUARD SUPPIRT ! [ 109199 | #10-32 LOCK NJT 10 2| 094999 | BRACKET, BOTTLE (AB 930) |
19 | 094988 | L.H, BRACKET, SUPPCRT ! 10 ] 091952 | SPACER ! I | 091817 | #10-24 x 1/4 BUTTON HD CAP SCW] 4
[TEM | PART NO| DESCRIPTION OTY.| | ITEM | PART ND DESCRIPTION OTY.| | ITEM | PART ND DESCRIPTIIN 7Y,






